
3311 Weeden Creek Road | Sheboygan, WI 53081
920.208.0296 | donohue-associates.com

Wastewater Treatment
Facility Improvements
Final Design | City of La Crosse

March 9, 2020

� Maintaining Compliance
� Enhancing Resiliency,  Flexibility,

Sustainability, and Cost Effectiveness



Donohue & Associates, Inc. 
3311 Weeden Creek Road | Sheboygan, WI 53081 

920.208.0296 | donohue-associates.com 

 
 
March 9, 2020 
 
 
Mr. Bernard Lenz, Utilities Manager 
City of La Crosse 
Utilities Office, City Hall, 5th Floor 
400 La Crosse Street 
La Crosse, WI 54601 
 
Re: Final Design, Bidding, and Funding | Wastewater Treatment Facility Improvements (Facility) 
  
Dear Mr. Lenz:  
 
Three hard copies and one PDF copy of our Proposal for the referenced Project is enclosed with this 
[...]
Project also included aeration system upgrades, clarifier modifications and the addition 
of downward flow, continuously backwashing sand filters. 

2.0 mgd “Green-Field” Industrial WW Treatment System Design, Greeley, Colorado. 
Project Manager: Led mechanical design, engineering construction services and start-up 
for this $30M design-build project for a dairy facility. Project included DAF, SBR and 
tertiary filtration technologies as well as wastewater cooling for thermal effluent 
discharge limitations. The treatment system also included solids holding, handling and 
thickening components. 

2.5 mgd Industrial WW Treatment System, Lemoore, California. Project Manager: Led 
mechanical design, construction management and start-up of this $14M wastewater 
treatment facility expansion for a dairy facility. Project included high-rate activated 
sludge, DAF, aerobic SBR and DAF technologies. Project also included a tertiary filter for 
reducing effluent TSS. 



CHRISTOPHER D. LOCKETT, PE 

● Engineering Excellence Since 1997 ● 

Additional Projects: 

 0.2 mgd Industrial WW treatment system design-build including phosphorus ppt and 
removal in Juda, Wisconsin 

 Design of pH adjustment system for beverage bottling facility in Hattiesburg, 
Mississippi 

 Design of an H2S and siloxane removal system for a landfill gas system in Waco, 
Texas 

 Preliminary design of an MBR WW treatment system for a dairy bottling facility in 
Fair Oaks, Indiana 

 PH adjustment system pilot study and test for dairy producer in Tulare, California 
 Design of biological odor control system for combined sewer system in South Bend, 

Indiana 
 DAF retrofit to existing wastewater pretreatment plant for confectionary client in 

Topeka, Kansas 
 Design of storm water retention basin for a municipality in Elkhorn, Wisconsin 
 Biological trickling filter pilot study and test for pulp and paper company in DePere, 

Wisconsin 
 

Project Engineer: Led the design and construction phase services of sewer, combined 
sewer, and potable water transmission systems: 

 Goshen, Indiana 
24-inch combined sewer siphon under a river using open-cut method 

 South Bend, Indiana 
48-inch combined sewer siphon under a river using micro tunneling and several soil 
stabilization methods 

 Independence, Kansas 
1.5 miles of 24-inch sanitary force main, including a river crossing using open-cut 
method 

 Olathe, Kansas 
6.0 miles of 60-inch steel pipe water transmission main including four jack and bore 
tunnels 

 Overland Park, Kansas 
3.5 miles of 30-inch through 54-inch ductile iron water pipe including two jack and 
bore tunnels 

 Lenexa, Kansas 
3.0 miles of 30-inch and 36-inch PCCP water main including three jack and bore 
tunnels 
 

Great Water Alliance Program, Pipeline Design, Waukesha, Wisconsin. Task Lead: 
Acted as the Task Lead for the design of approximately 34 miles of water transmission 
main and sewer force main. The pipeline portion of the Great Water Alliance was 
broken into three distinct contracts to facilitate bidding and construction: 

 Contract Package 2: $55M, 11 miles 30” and 36” water transmission main and 
2 miles of 30” sewer force main 

 Contract Package 5: $35M, 9 miles 30” sewer force main 
 Contract Package 6: $52M, 12 miles 30” sewer force main 

Led the pipeline design team including pipeline alignment and profiles, trenchless 
installations (HDD and jack and bore), appurtenances such as isolation valves, blow-off 
assemblies, air valves, and cathodic protection, restrained joints, trenching and 
backfilling, utility and municipality coordination, constructability analysis, specifications, 
and hydraulics 

 



RICHARD C. CLAUS, PE, BCEE  
 

● Engineering Excellence Since 1997 ● 

PROFESSIONAL ENGINEER 
Indiana: PE10200059 
Ohio: 73855 
Louisiana: 0040165 
 
PROFESSIONAL REGISTRATIONS 
American Academy of Environmental 
Engineers, Board Certified Environmental 
Engineer, 2006-present 
 
YEARS OF EXPERIENCE 
22 
 
EDUCATION 
Master of Environmental Engineering 
Texas Tech University 
1998 
 
Bachelor of Science 
Environmental Engineering 
Texas Tech University 
1998 
 
PROFESSIONAL ASSOCIATIONS 
Water Environment Federation 
Indiana Water Environment Association, 
Operations and Maintenance Committee 
Chair 2004-2007 
 
Ohio Water Environment Association, 
Southwest Section Chair, Awards Committee 
2012-2015 and Government Affairs 
Committee 2008-2015 
 
AWARDS 
2005 Tumble Bug Award (dedicated service 
to the association), Indiana Water 
Environment Association  
 
PRESENTATIONS 
“Benefits of Hydraulic Model Development 
at Metropolitan Sewer District of Greater 
Cincinnati (MSDGC) WWTPs,” Ohio Water 
Environment Association Annual Conference, 
2012  

“Landfill Leachate Pretreatment Process 
Evaluation and Pilot Study,” Ohio Water 
Environment Association Annual Conference, 
2012  

“Solids Handling and WWTP Process Flow – 
Cause and Effect Interactions,” Indiana 
WEA Annual Conference, 2007  

"Conversion of an Existing Tank to a 
Primary Sludge Gravity Thickener.” Water 
Environment Federation Technical Exhibition 
and Conference, 2003 

“Dechloramination Alternative Evaluation for 
Evansville, Indiana Water Filtration Plant,” 
American Water Works Association Annual 
Conference, 2009 

"Pumping of Dewatered Sludge,” Water 
Environment Federation Technical Exhibition 
and Conference, 2002 

 

 

 Richard has over 22 years of project management and engineering experience in the 
planning, design and construction administration of water and wastewater facilities and 
collection systems. Areas of expertise include the detailed design of treatment plants and 
pump stations.  

Water Pollution Control Facility Wet Weather Pump Station, Muncie, Indiana. Quality 
Control Reviewer and Technical Adviser: For project Basis of Design Memorandum and 
Preliminary Design. The project design included fine screening and pump station facilities 
for 80 mgd of combined sewer flow more than the existing WPCF’s wet weather 
capacity. Design for proposed wet weather storage facilities downstream of the new wet 
weather pump station is being performed by other consultants. 

Water Pollution Control Facility Basis of Design Memorandum for Future Expansion 
to 30 mgd, Muncie, Indiana. Lead Process Engineer: High-level study phase to 
determine WPCF expansion needs from current 24 mgd design capacity to 30 mgd 
design capacity. The approximate cost of this future expansion will be included in the 
Muncie Sanitary District’s long-term combined sewer overflow control plans. 

Southport Advanced Wastewater Treatment Plant Capacity Expansion, Citizens 
Energy Group, Indianapolis, Indiana. Lead Process Engineer: Performed startup 
services for the Air Nitrification System (ANS). The East and West ANS systems have a 
combined design average daily flow rate of 125 mgd. System equipment includes new, 
single-stage centrifugal turbo blowers, new fine bubble diffusers, anoxic zone mixers, 
instrumentation, and controls. 

Wastewater Treatment Facility Phosphorus Removal Improvements, Vincennes, 
Indiana. Lead Process Engineer: Wastewater treatment facility upgrades to meet 
effluent phosphorus limits. Design includes conversion to a biological phosphorus removal 
process and process modeling was performed using BioWin. Design also includes a new 
chemical building for chemical precipitation of phosphorus if required and various 
miscellaneous improvements.  

Wastewater Treatment Plant Additions and Improvements, Terre Haute, Indiana. 
Engineer: Performed Operations and Maintenance Manual finalization and quality 
control for both Terre Haute WWTP Phase 1 and Phase 2 Improvements with a combined 
construction cost of approximately $120 million. Richard is also assisting with select 
construction engineering assignments during the latter part of Phase 2 construction. 

Grit Removal System Evaluation, Elkhart, Indiana. Process Engineer: Grit system 
evaluation with emphasis on the grit pumping system and existing grit dewatering 
equipment.  The existing grit pumping system was analyzed to alleviate piping system 
plugging problems routinely experienced during wet weather, high flow conditions.  
Improvement alternatives were identified and advantages and disadvantages of each 
alternative were evaluated for the grit pumps, piping system, and the grit separation 
equipment. The recommended alternative included installation of larger capacity grit 
slurry pumps, increasing pipe size from 4-inch to 6-inch with long radius bends, and 
installation of larger capacity Hydrogritters consisting of a cyclone, grit classifer, and 
spiral conveyor for grit separation.       

Wastewater Treatment Plant Phase 3 Improvements, Williamsburg, Ohio. Project 
Manager: Construction phase for a biological nutrient removal conversion and capacity 
expansion project from 0.5 mgd to 1.0 mgd. The project includes conversion of a 
sequencing batch reactor activated sludge system to a continuous-flow biological nutrient 
removal system, and upgrades to the wastewater treatment plant's electrical and control 
systems.  

Wastewater Treatment Plant Design Development Report, Franklin Wastewater 
Treatment Corporation, Ohio. Project Manager and Lead Process Design Engineer: 
Design development report for more than $20 million of phased improvements for the 
wastewater treatment plant. Coordinated with the WWTP contract operator/manager, 
Veolia Water North America, for construction cost estimation based on approximately 



RICHARD C. CLAUS, PE, BCEE  

● Engineering Excellence Since 1997 ● 

PRESENTATIONS (continued) 
"Sidestream Treatment of Septage, 
Supernatant, and Filtrate: Muncie, Indiana 
WPCF,” Indiana Water Environment 
Association Conference, 2004  

"Conversion of an Existing Tank to a 
Primary Sludge Gravity Thickener: Town of 
Speedway, Indiana, Wastewater Treatment 
Plant,” Indiana Water Environment 
Association Conference, 2004 

“Pumping of Dewatered Sludge,” Indiana 
Water Environment Association Conference 
2003 

"Sludge Settleability and Currently 
Adopted Secondary Clarifier Design 
Guidelines – A Case Study,” Indiana Water 
Pollution Control Association Conference, 
2002 

PUBLICATION 
“Dechloramination Alternative Evaluation for 
Evansville, Indiana Water Filtration Plant,” 
American Water Works Association Annual 
Conference, 2009 

20-percent design level plan and section drawings of proposed structures and 
improvements to increase peak flow rates to 16 mgd. 

MillerCoors Brewery Water Reclamation Facility, Trenton, Ohio. Project Manager: 
Several projects at the Brewery’s 2 mgd design flow and 6.1 mgd peak flow, direct 
discharge, water reclamation facility for process wastewater. Significant projects 
included detailed grit and spent diamataceous earth (SDE) particle analysis study, new 
grit removal facilities detailed design, and design and startup services for a new 
automated filtrate recycle and turbidity monitoring system for SDE wastewater 
dewatering on existing plate and frame filter presses. 

Quality Control Reviews for the following projects: 
 Kings Highway Pump Station Brewster, Ohio – Design QC reviews 
 Mud Run Pump Station, Akron, Ohio – Design QC reviews 
 Alum Creek Wastewater Treatment Plant, Delaware County, Ohio – PER hydraulic 

model review 
 Fritz Island Wastewater Treatment Plant, Reading, Pennsylvania - Design 

oversight review of various unit process upgrades 
 Wastewater Treatment Plant Hydraulic and Biological Evaluation, Marion, Ohio – 

Hydraulic Model Review 
 WPB – East Central Regional Bio solids – Reviewed centrifuge dewatering detailed 

design 
 Rolling Hills Regulator Improvements, Fort Wayne, Indiana – Review of CSO 

bending weir preliminary and detailed design 
 Wastewater Treatment Plant Improvements, Whiteland, Indiana – Design review of 

WWTP improvements. Project design to correct process imbalances due to hydraulic 
issues 

 Pump Station Improvements, Miamisburg, Ohio – QC review of preliminary design 
for pump station improvements 

 Dryden Road Pump Station, Montgomery County, Ohio – QC review of 
preliminary design and improvement alternatives 
 

Wastewater Treatment Plant Process Modeling, Metropolitan Sewer District of Greater 
Cincinnati, Ohio. Assistant Project Manager and Quality Control Reviewer: Various 
projects, including detailed supplemental sampling, calibrated GPS process model 
development, and development of operations tools interacting with models for six of 
MSDGC’s seven major WWTPs. Reviews included WWTP modeling guidelines and 
standards and individual WWTP process modeling reports for each plant. 

Wastewater Treatment Plant Hydraulic Model Development, Metropolitan Sewer 
District of Greater Cincinnati, Ohio. Lead Process Engineer: Development of hydraulic 
models at all seven of MSDGC’s major plants. Plant sizes range from 2 to 130 mgd, with 
peak flow rates to 430 mgd. Models were calibrated to field conditions and developed 
with user interface screens to allow MSDGC engineering and operations staff to quickly 
run multiple scenarios at various flow rates, receiving water conditions, and numbers of 
process units in service to predict water surface elevations at all key structures. Hydraulic 
model reports documented all survey, field work, calibration procedures and results.  

Honda Infrastructure Improvements, Greensburg, Indiana. Lead Project Engineer: 
Design of all solids handling related improvements included in the 4.0 to 8.9 mgd 
wastewater treatment plant expansion project for the City of Greensburg to support 
Honda and future growth. Improvements at the wastewater treatment plant included a 
new headworks/screening facility, additional primary and secondary clarification, 
expansion of the activated sludge treatment system using a vertical loop reactor, 
improvements to the anaerobic digestion system, additional sludge thickening and new 
belt filter press dewatering. A new administration building and lab were also included in 
the design. 

 



ROBERT J. NEATH, PE  
 

● Engineering Excellence Since 1997 ● 

PROFESSIONAL ENGINEER 
Missouri: 028255 
Illinois: 062051829 
 
YEARS OF EXPERIENCE 
28 
 
EDUCATION 
Master of Science 
Sanitary/Environmental Engineering 
South Dakota State University, 1997 
  
Bachelor of Science 
Civil Engineering 
South Dakota State University, 1990 
 
PROFESSIONAL ORGANIZATION MEMBER 
Water Environment Federation 
Missouri Water Environment Association  
American Water Works Association 
  Missouri Section AWWA 
American Society of Civil Engineers 
  St. Louis Section  
Engineers’ Club of St. Louis 

 Mr. Neath brings more than 28 years of experience in design and construction 
management for water and wastewater clients involving treatment plants, pump stations, 
conveyance piping, and tanks. He is a skilled program and construction manager able to 
communicate effectively with and build consensus among clients, regulators, contractors, 
and community, adept in schedule, cost and quality management. 

Lower Meramec WWTP, Metropolitan St. Louis Sewer District, St. Louis, Missouri. 
Project Manager: Served as Project Manager on the design and services during 
construction of the $82.6M Lower Meramec River WWTP and an additional $20M in 
associated projects (site preparation, site preload, outfall sewer, electrical supply). 
Responsibilities included development of project scope and fee, project team 
management, work planning, budget control, cost control, schedule control, and client 
communications. Also served as the process design engineer for the conceptual design 
responsible for reviewing discharge standards and sizing pumps, clarifiers, trickling 
filters, wet weather facilities, and solids handling facilities. The project consists of fine 
screens, primary clarification, trickling filters, secondary clarification, grit removal, sludge 
thickening, solids dewatering, odor control and preliminary design for chlorine 
[...]
 Security Improvements 
 Operations & Maintenance Building 
 WTP Filter Backwash Pump 
 High Service Pump Station Upgrade 
 Water Distribution System Improvements 
 WTP rate of Flow Controllers 
 WTP Filter Gallery Flood Pump 
 Booster Pump Station Upgrade 
 1.25 MG Elevated Water Storage Tank 
 Fire Hydrant Replacement Program 
 Secondary Clarifier Rehabilitation 
 Trunk Sewer Replacement/Point Repair/Lining, Phases 1-3 
 WWTP Improvements including CEPT, Activated Sludge, RAS/WAS Pumping, 

Secondary Clarifiers, Aerobic Digestion, Yard Piping and Electrical Service 
 Collection System Replacement/Point Repair/Lining, Phases 1-5 
 Lateral Replacement Program 
 Lift Station Upgrades, Phase 1-2 

 

 

 

 

 

 

 



NATHANIEL W. CASSITY, PE, BCEE  
 

● Engineering Excellence Since 1997 ● 

PROFESSIONAL ENGINEER 
Wisconsin: 35946 
Illinois: 62062820 
Michigan: 6201067118 
Iowa: P24675 
 
PROFESSIONAL DESIGNATION 
Board Certified Environmental Engineer 
 
YEARS OF EXPERIENCE 
21 
 
EDUCATION 
Master of Science 
Civil and Environmental Engineering 
University of Wisconsin – Madison  
1999 
 
Bachelor of Science 
Civil and Environmental Engineering 
University of Wisconsin – Madison  
1997 
 
PROFESSIONAL ASSOCIATIONS 
Water Environment Federation 
Wisconsin Wastewater Operators' 
Association 
American Academy of Environmental 
Engineers 
 
AWARDS 
2004 ACEC Wisconsin Engineering 
Excellence Best in State Award, 
Wastewater Treatment Plant Upgrade and 
Expansion, Ripon, Wisconsin  

2004 American Society of Civil Engineers 
Wisconsin Section Engineering Achievement 
Award, Wastewater Treatment Plant 
Upgrade and Expansion, Ripon, Wisconsin 

PRESENTATIONS 
“Utility of the Future, The Continued Journey 
at St. Cloud, MN” Michigan WEA 
Conference, Boyne Falls, Michigan, June 
2019 

“Activated Sludge and BNR Process Control: 
Hands-On in the Real World,” WEFTEC, 
New Orleans, Louisiana, October 2018 

“Sustainability Focused Facility Planning – A 
Community Specific Approach,” Michigan 
WEA Conference, Boyne Falls, Michigan, 
June 2018 

“Utility of the Future, One City’s Journey,” 
Michigan WEA, Frankenmuth, Michigan, 
January 2018 

“Optimization in Practice: Case Studies from 
NEW Water’s Phosphorus and TSS 
Optimization Plans’” WWOA, Madison, WI, 
October 2017 

“Activated Sludge and BNR Process Control: 
Hands-On in the Real World,” WEFTEC, 
Chicago, Illinois, October 2017 

“Advances in Wastewater Treatment 
Technology,” Michigan WEA Conference, 
Boyne Falls, Michigan, June 2017 

 Mr. Cassity has 21 years of experience as a wastewater process engineer. He has 
performed numerous evaluations and designs for wastewater facilities, including primary 
and secondary treatment, advanced treatment, disinfection, odor control, and the 
handling, treatment, and disposal of biosolids. Mr. Cassity specializes in process 
modeling using BioWin and GPS-X process simulators. Recent projects include detailed 
design and evaluations of biological nutrient removal, facility planning, and capacity 
studies. 

Nutrient Recovery and Reuse Project (NR2), St. Cloud, Minnesota. Project Manager: 
The City of St. Cloud retained Donohue to complete design services for a biosolids 
upgrade and nutrient recovery project (NR2). Prior to this project, biosolids processing at 
the St. Cloud WWTF included sludge thickening and digestion. The NR2 project added 
increased biogas storage, biosolids dewatering, biosolids cell lysis and sidestream 
struvite recovery. Struvite recovery reduces recycle phosphorus loading and produces a 
slow-release fertilizer product.  

Primary Clarifier Rehabilitation, Holland, Michigan. Lead Engineer: Donohue was 
retained by the City of Holland to provide planning, design, and construction phase 
services for improvements to its wastewater treatment facility. The project focusses on the 
rehabilitation of the facilities four existing covered primary clarifiers. Design includes: the 
condition assessment of the clarifier concrete; evaluation of the aluminum covers and 
structural elements; recommended rehabilitation methods; and design and specification 
of the rehabilitation approach. 

Wastewater Treatment Plant Upgrades, Janesville, Wisconsin. Lead Process Engineer: 
Preliminary engineering and final design of upgrades to the 17-mgd facility. Work 
included design of enhanced biological phosphorus removal facilities utilizing primary 
sludge fermentation along with incorporation of a high efficiency aeration system 
utilizing both single stage and multi-stage centrifugal blowers. Modeled and designed 
the activated sludge BNR process using the BioWin process simulator. 

Biosolids Master Plan, East Lansing Water Resource Recovery Facility, East Lansing, 
Michigan. Process Engineer: Creation of a 20-year solids handling plan to guide solid 
handling improvements throughout the facility. Report evaluated potential solids handling 
alternatives including various thickening, dewatering, and drying methods to generate 
biosolids end-products to be sent to landfill or suitable for land application. 

Tertiary Filter Renovation Design, Springbrook Water Reclamation Center, Naperville, 
Illinois. Project Manager: Designed activities to retrofit two buried steel filter vessels 
with new internal filtration equipment and sand media. Other design activities included 
replacing all pneumatically actuated valves for eight filters, installing VFD drives for the 
existing backwash pumps and air scour blowers, and constructing a pre-engineered 
fiberglass reinforced plastic electrical building to house the new VFDs, PLC, and electrical 
equipment. 

Aeration System Evaluation, Metropolitan Water Reclamation District of Greater 
Chicago, Cook County, Illinois. Technical Advisor and Quality Review: Completed an 
evaluation of the existing aeration systems to determine what equipment and control 
modifications are required to optimize the energy consumption at Stickney WRP. Used 
SIMBA# modeling software to develop an advanced model of the biological system and 
controls. Estimated capital costs and energy savings for evaluating project payback. 
Managed internal project schedules and budgets and attended project coordination 
meetings with the client.  

Nutrient Removal Planning, Joliet, Illinois. Developed a sampling and monitoring 
program for all three of Joliet’s wastewater treatment facilities to gather baseline 
information on influent characteristics and nutrient concentrations. Provided direction to 
Joliet on special monitoring programs for future use in developing BioWin process 
simulator models and evaluating nutrient removal alternatives for the facilities. 



NATHANIEL W. CASSITY, PE, BCEE  

● Engineering Excellence Since 1997 ● 

PRESENTATIONS (continued) 
“Advanced Aerobic Digestion Techniques: 
Naperville, IL, CSWEA, St. Paul, Minnesota, 
May 2017 

“Optimization in Practice: NEW Water EBPR 
& TSS,” CSWEA, St. Paul, Minnesota, May 
2017 

“Wyoming Clean Water Plant – Energy 
Efficiency Implementation,” MWEA Process 
Seminar, East Lansing, Michigan, October 
2016 

“Activated Sludge and BNR Process Control: 
Hands-On in the Real World: Oxidation 
Reduction Potential at East Bank WWTP, 
Jefferson Parish,” WEFTEC, New Orleans, 
Louisiana, September 2016 

“Planning for the Future: Battle Creek’s 
Approach to Upgrading its Secondary 
Treatment Processes,” IWEA Conference, 
Champaign, Illinois, 2016 

“Your Bugs Are Doing Better Than You 
Think,” Iowa WEA Conference, Council 
Bluffs, Iowa, 2016 

“Choices to Address Filamentous Growth,” 
MWEA Process Seminar, East Lansing, 
Michigan, 2015 

“Process Changes with Impact,” MWEA, East 
Lansing, Michigan, 2015 

“Your Bugs Are Doing Better Than You 
Think,” Wastewater Operators Association, 
Wisconsin Dells, Wisconsin, 2015 

“Phosphorus Compliance Case Studies in 
Illinois,” Central States WEA Conference, 
Oakbrook Terrace, Illinois, 2015 

“Low Level DO Operations: Impact on 
Energy Nutrients and Ecology,” MWEA 
Wastewater Administrators Conference, 
Frankenmuth, Michigan, 2015 

“Energy Production and Dramatically 
Moving the Energy/Cost Needle,” MWEA 
Energy Workshop, East Lansing, Michigan, 
2014 

“Full Scale Pilot Targeting Ultra-Low 
Phosphorus at Janesville WPCF,” Central 
States WEA Conference, St. Paul, 
Minnesota, 2014 

“Fermentation Enhanced Nutrient Removal 
at Janesville WWTF,” WEF/IWA Nutrient 
Removal and Recovery Conference, 
Vancouver, British Columbia, 2013; Central 
States WEA, St Charles, Illinois; Wisconsin 
Wastewater Operators' Association 
Conference, Wisconsin Dells, Wisconsin, 
2012 

“Factoring Energy Savings into a Plant 
Upgrade,” Wisconsin Wastewater 
Operators' Association Conference, 
Wisconsin Dells, Wisconsin, 2012 

 

 

Grit Removal and RAS Pumping Preliminary Design for Springbrook WRC, 
Naperville, Illinois. Project Manager: Preliminary engineering project determining the 
most cost-effective technologies for grit removal and RAS pumping at SWRC’s 22.5-mgd 
North Plant. Following selection, prepared preliminary design drawings and a 
preliminary construction cost estimate for a combined grit removal and RAS pumping 
facility. 

Phosphorus Removal Pilot Studies and Planning Evaluation for Springbrook Water 
Reclamation Center, Naperville, Illinois. Project Engineer: Completed a small scale pilot 
study and a full scale pilot study evaluating low level phosphorus removal for the 26-
mgd Springbrook WRC. Evaluated biological phosphorus removal, chemical phosphorus 
removal, and add-on tertiary filtration utilizing a small scale membrane pilot unit 
provided by Koch Membrane Systems. Chemical phosphorus removal was further 
evaluated by conducting a full-scale pilot study on SWRC’s 4-mgd South Plant dosing 
ferric chloride. The results of the pilot studies along with results from two special 
monitoring and sampling programs were used to develop a full plant model for SWRC 
using the BioWin process simulator. Upgrade alternatives were modeled and a 
phosphorus removal planning memorandum was prepared summarizing the findings and 
providing conceptual descriptions, design parameters, capital costs, and annual 
operating costs for each alternative. 

Biosolids Thickening and Aeration Improvements Engineering and Design, 
Springbrook Water Reclamation Center, Naperville, Illinois. Lead Process Engineer: 
Preliminary engineering and final design of digestion thickening and aeration upgrades 
to the aerobic digesters, including preparation of technical memoranda for aeration 
upgrades and thickener upgrades, and final design of aeration and thickening upgrades. 
Investigated blower technologies that included multi-stage centrifugal, single-stage 
centrifugal, positive displacement, and high-speed centrifugal. Led the design of a high-
speed centrifugal blower building with six 250-hp units. 

Mill Creek Water Reclamation Facility Electrical and Process Improvements, Lake 
County, Illinois. Project Manager and Lead Process Engineer: Designed aeration basin 
improvements to incorporate biological nitrogen removal facilities by providing anoxic 
selector zones and internal mixed liquor recycle pumping. Conducted hydraulic analysis 
of basin modifications to size hydraulic control elements and maintain full gravity flow 
through the facility. Designed aeration control improvements adding electrically actuated 
control valves along with airflow and dissolved oxygen monitoring and control devices to 
automate the aeration control system and improve process efficiency. 

Vernon Hills Water Reclamation Facility Improvements, Lake County Department of 
Public Works, Vernon Hills, Illinois. Lead Process Engineer: Preliminary treatment, 
aeration, final clarifiers, return activated sludge pumping, and biosolids loading facilities 
related to a facility expansion from 4 mgd to 6 mgd. Designed aeration system for two 
new aeration tanks and a new discharge header system for the existing multi-stage 
centrifugal blowers. 

Operational Evaluation Report for Phosphorus and Suspended Solids, NEW Water, 
Green Bay, Wisconsin. Project Manager: Developed operational evaluation report 
consistent with NEW Water’s permit compliance requirements related to TMDL 
implementation for the lower Fox River. The report included a summary of current 
phosphorus and suspended solids performance relative to future phosphorus and 
suspended solids TMDL limits. The remainder of the report consisted of evaluation and 
recommendation of optimization action plans in an effort to continue to reduce effluent 
total phosphorus and suspended solids. 

Ultra-Low Phosphorus Removal Pilot Study, Janesville, Wisconsin. Project Engineer: 
Completed the full-scale pilot study at the 17-mgd facility to achieve ultra-low 
phosphorus concentrations. The approach to the ultra-low treatment utilized a 
combination of biological nutrient removal and chemical polishing. The pilot produced a 
three week average of 0.06 mg/L total phosphorus in the effluent. 

 



ALLEN F. HOWE  
 

● Engineering Excellence Since 1997 ● 

YEARS OF EXPERIENCE 
25 
 
EDUCATION 
Bachelor of Science 
Civil Engineering 
University of Wisconsin-Platteville 
1995 
 
AWARDS 
2017 ACEC Wisconsin Engineering 
Excellence Best of State Award, Lead 
Process-Mechanical Engineer: Eau Claire 
WWTF-Resilient, Robust, Sustainable, Eau 
Claire, Wisconsin 

2011 ACEC Minnesota Engineering 
Excellence Honor Award, Process Engineer: 
New Wastewater Treatment Facility at 
Willmar, Minnesota  

2011 ACEC Wisconsin Engineering 
Excellence State Finalist, Lead Process 
Design Engineer: Eau Claire Removes 
Toxicity and Improves Pumping, Eau Claire, 
Wisconsin  

2010 ACEC of Wisconsin Engineering 
Excellence State Finalist, Process Engineer: 
Wastewater Plant Expansion and 
Optimization, Two Rivers, Wisconsin  

PRESENTATIONS 
“Indianapolis CSO 39 Storage/Primary 
Treatment.” Central States Water 
Environment Association, May 2004  

“Aerated Lagoon Effluent Polishing with 
Peat Wetlands.” Gibbsville Sanitary District, 
Gibbsville, Wisconsin, January 2001  

“Peat/Wetland Treatment Alternative for 
Small Communities.” Gibbsville Sanitary 
District, Gibbsville, Wisconsin, May 2000  

 

 Mr. Howe has 25 years of engineering experience involving water and wastewater 
treatment systems. His duties have included plant evaluations, facilities plan reports, 
treatment process sizing and design, hydraulic modeling, preparation of construction 
plans and specifications, construction cost opinions, user charge analysis, and construction 
administration and observation. 

Over the past decade, Al has focused on construction administration and observation, 
where he applies his strict attention to detail to the construction process. This includes 
wastewater treatment construction projects at NEW Water-Green Bay, Sheboygan, 
Appleton, Manitowoc, Stevens Point, and Whitewater, WI and Joliet, IL. 

High Strength Waste Receiving Tank and Force Main Design and Construction, 
Stevens Point, Wisconsin. Construction Administrator: For construction of newly designed 
system to convey excess brewery waste from the industry to the WWTP using a force 
main system as well as a WWTP located waste receiving tank to accept additional 
hauled in wastes. The contents of both systems are metered into the anaerobic digesters.  

Ferric Chloride Feed System Evaluation/Design Construction, NEW Water, Green Bay, 
Wisconsin. Construction Observation: Evaluation of existing ferric chloride feed system 
components and range of ferric chloride feed rates. Developed listing of potential feed 
point locations and identified improvements necessary to provide an efficient feed 
system, including supplementary mixing. Determined optimal location for ferric chloride 
unloading to bulk storage. Developed design memorandum including unit process sizing, 
flow diagrams and conceptual layout sketches. Prepared bidding documents, including 
plans and specifications, and opinion of probable construction cost. Provided construction 
observation services. 

Treatment Facilities Upgrade, Eau Claire, Wisconsin. Process Engineer: major upgrade 
($40M) to the entire wastewater treatment facility. The existing rotating biological 
contactors were replaced with a biological phosphorus removal activated sludge system 
with high-efficiency turbo-blowers. The project also included primary sludge screening, 
primary clarifier improvements, secondary clarifier improvements, anaerobic digestion 
system improvements (linear motion mixers, nozzle mixing, digester covers, biogas 
storage, and digester gallery piping), solids thickening, biogas conditioning, biogas 
utilization for heat and electricity production, an automation system to minimize operator 
requirements, odor control, alkalinity storage and feed systems, water and wastewater 
laboratory improvements, updated sludge pumping improvements, and emergency 
electricity generation, and ventilation and electrical system improvements to meet NFPA 
code.  

U.S. Route 6 Sanitary Sewer Improvements, Joliet, Illinois. Construction Administrator 
/Resident Engineer: Project involved design and construction of a new 4-mgd submersible 
pump station, 1.4 miles of 21-inch sanitary sewer, and 1.1 miles of new 16-inch force 
main. Specific construction activities included: 
 2,130 feet of 21-inch Gravity Sewer, average 14-feet deep along US Route 6, 

dewatering required entire distance 
 5,580-feet of 21-inch Gravity Sewer, depth ranging from 14 to 36-feet deep 

along right-of-way of US Route 6, dewatering required entire distance; including 
ripping thru shale and cutting thru 30 feet of sand 

 300-feet of 20-inch bored and jacketed under Casino entrance 
 Two casing crossings under US Route 6 
 Abandoned one Lift Station and Rehabilitation of another. 
 Construct new submersible lift station with 38-foot deep wet well. 
 5,875-feet of 16-inch HDPE force main from new submersible lift station, bored 

and jacked under US Route 6, direction bored under Rock Run river, open cut thru 
forest preserve and residual area, bored and jacked under CSX Railroad, open 
cut under 22 inch and 30 inch Transcanada NG pipelines to existing 60-inch 
Sanitary Sewer located in a Community Park.   



ALLEN F. HOWE  

● Engineering Excellence Since 1997 ● 

 Construction activities included coordination with residents, community officials, 
park district, forest preserve, railroad, casino, industrial users, bus routes, and 
utilities. 

Challenges included piping route alternative studies, easement needs identification, 
public interaction, DOT permit coordination, railroad crossings, rock excavation trenching 
and dewatering. 

East Side Influent Pump Station Design and Construction Services, East Side 
Treatment Plant, Joliet, Illinois. Construction Manager/Resident Engineer: Project 
involved design of a replacement for the existing influent pump station and screening 
facility. Station designed for 45 mgd expandable to 75 mgd in the future using four 
dry-pit submersible pumps. Two screens included with full redundancy. Screens are 35 
feet deep and able to be pivoted out of the channel for maintenance.  

Wastewater Treatment Plant Improvements, Whitewater, Wisconsin. Construction 
Administrator: Project involved major improvements to the 1.5 mgd average day flow 
(11 mgd peak) wastewater treatment facility. Design was based on Donohue’s Facility 
Planning recommendations: remove existing RBC secondary treatment system, construct 
activated sludge system incorporating enhanced biological phosphorus removal, utilize 
one existing secondary settling basin for additional aeration tankage, construct new 
secondary clarifiers, construct RAS pumping system, construct WAS pumping and 
centrifuge sludge thickening system, renovate the Administration Building, replace 
electrical systems, accommodate future tertiary filtering to achieve low-level phosphorus 
compliance, and accommodate future total nitrogen removal strategies. To help fund the 
project, City received a $707,500 grant through WDNR’s Clean Water Fund Principal 
Forgiveness loan program. 

Biosolids Dewatering and Drying Improvements, Sheboygan, Wisconsin. Construction 
Administrator: Project involved biosolids dewatering and drying facilities improvements 
project at the 40-mgd Sheboygan Regional Wastewater Treatment Facility. The project 
included overseeing City procured major pieces of process equipment and then 
overseeing the contractor installing the procured equipment. The project added screw 
press dewatering equipment, cake sludge pumping, a medium temperature belt dryer, 
biosolids cooling and transport equipment, and a biosolids storage silo with a nitrogen 
blanket for fire suppression. Nitrogen is generated onsite using a rotary screw 
compressor and membrane separation system. 

Anaerobic Digestion Process Upgrade, Two Rivers, Wisconsin. Process Engineer: 
Project involved design and preparation of plans and specifications for upgrading an 
existing anaerobic digestion process. The project included converting a secondary 
digester to a primary digester by adding a mixing system, replacing the steel gas holder 
with a dual membrane gas holder, installing new mixing/heating equipment, and 
rehabilitating the primary digester by replacing the mixing and heating systems. Because 
of space constraints, draft tube mixers with hot water heat exchangers were selected. 
Additional improvements included a new isolated digester gas handling room, new 
digester gas hot water boiler, backup hot water supply tied into existing natural gas 
building boiler system, replacement of all digester gas piping, safety equipment, and 
installation of a new waste gas burner. 

Anaerobic Digestion System Upgrade, Harvard, Illinois. Process Engineer: Project 
included the design and preparation of plans and specifications for an anaerobic 
digestion system upgrade. Improvements included rehabilitation of a primary cover, new 
mixing, heating and recirculation, and gas management system. 

 

 

 



JOSEF A. BERKTOLD, PE 
 

● Engineering Excellence Since 1997 ● 

PROFESSIONAL ENGINEER 
Wisconsin: 30282 
Illinois: 62057671 
Minnesota: 47475 
 
YEARS OF EXPERIENCE 
32 
 
EDUCATION 
Bachelor of Science 
Electrical Engineering 
Illinois Institute of Technology  
1988 
 
AWARDS 
2019 ACEC Missouri Engineering Excellence 
Honor Award, Electrical Engineer: Lemay 
Pump Station Electrical System 
Transformation, Metropolitan St. Louis 
Sewer District, St. Louis, Missouri 

2018 ACEC Minnesota Engineering 
Excellence Grand Award Lead Electrical 
Engineer:  A Utility of the Future > Making 
St. Cloud GREATER, St. Cloud Minnesota 

2011 ACEC Minnesota Engineering 
Excellence Honor Award, Electrical Engineer: 
New Wastewater Treatment Facility at 
Willmar, Minnesota  

2011 ACEC Indiana Engineering Excellence 
Honor Award, Lead Electrical Engineer: 
North Pump Building and Electrical Building 
at Three Rivers Filtration Plant, Fort Wayne, 
Indiana  

2007 Lead Electrical Engineer: American 
Academy of Environmental Engineers, 
Superior Achievement Award, Sludge 
Drying/Melting Facilities, Zion, Illinois 

2003 Lead Electrical Engineer: Wisconsin 
Association of Consulting Engineers, Honor 
Award, Gurnee Plant Odor Control 
Improvements, Gurnee, Illinois 

President’s Award for Technical Excellence 
from Waste Management for the East Penn 
Manufacturing Wastewater Treatment 
Facilities, Lyon Station, Pennsylvania, Lead 
Electrical Engineer  
 
PRESENTATIONS 
“Understanding NFPA 820 Fire and 
Explosion Protection in Wastewater 
Treatment Facilities.” Indiana WEA 
Conference, November 2012; Missouri 
WEA/ AWWA Joint Meeting, March 2017 

 “Understanding NFPA 820 Fire and 
Explosion Protection in Wastewater 
Treatment Facilities.” Wisconsin Wastewater 
Operators Association Conference, October 
2012 

“Arc Flash Hazards in Plants – What are 
[...]
design calculations for biogas equipment sizing, and heating requirements for anaerobic 
digestion, thermal hydrolysis processes and biosolids drying equipment.  

Wastewater Treatment Facilities Improvements – Phase 2, Eau Claire, Wisconsin. 
Lead Mechanical Engineer: Designed complete rehabilitation and replacement of 
anaerobic digestion facilities. Design included the removal of essentially all existing 
piping systems and equipment while maintaining functionality of the system. New 
digestion equipment installed includes linear motion digester mixing, pumped nozzle 
mixing equipment, fixed digester covers, floating gas holder digester covers, sludge 
pumping systems and new tube-in-tube heat exchangers for digester heating. System 
design included the beneficial use of digester gas via digester gas fired boilers and 
280-kW engine-generators. Gas to be consumed by the generators was conditioned to 
remove H2S and siloxanes with replaceable media and moisture by mechanical cooling 
systems. Waste heat from the generators along with heat from the boilers is collected 
and distributed through a plant building and process heating system that serves the 
majority of the campus buildings. Donohue assisted in securing renewable energy funding 
from Focus on Energy for the project. 

Blower Upgrade, Milwaukee Metropolitan Sewerage District, Wisconsin. Lead 
Mechanical Engineer/Process Engineer: Blower study project at Milwaukee Metropolitan 
Sewerage District’s South Shore Wastewater Treatment Plant. The overall study 
evaluated engine alternatives including their existing support systems to replace the 
existing engines on their blowers. Assisted in generating the energy model of plant 
digester gas utilization and heat recovery systems to determine most cost effective way 
to use the energy contained in the digester gas. Completed preliminary engineering and 
recommendations and final design for the primary/secondary heat recovery and cooling 
systems associated with the existing blower engines and the proposed engine generators. 
Preliminary design and recommendation and final design of the HVAC systems, fire 
protection systems, and the blower air filtration. 

Digester Mixing and Gas Utilization, Stevens Point, Wisconsin. Process Engineer: 
Mixing design included the installation of a linear motion mixer on a spiral guided, 
floating gas holder cover. Gas was utilized in a 180-kW engine generator. A gas 
conditioning system was included to remove hydrogen sulfide and siloxanes with 
replaceable media system and moisture was removed with a glycol chiller system. Waste 
heat from the engine is recovered and returned to the plants existing process and 
building heating network. 

Microturbine Heat Recovery Systems, Sheboygan, Wisconsin. Lead Mechanical 
Engineer: Assisted the cogeneration supplier with design of heat recovery piping systems 
to transfer the heat recovered from the microturbine exhaust to the plant digester 
heating system. Provided design of HVAC systems for new gas handling room that 
housed that gas compression and treatment skid for the microturbines. 

Digester Boiler/Piping Modifications, Sheboygan, Wisconsin. Lead Mechanical 
Engineer: Reviewed existing digester and building heating water systems for the 
intended replacement of the existing digester gas fired, digester heating boilers. Found 
that with minor piping modifications, the digester heating boilers could be used to supply 
“free heat” to the building system automatically. The plant previously manual positioned 
valves to interconnect the systems and had limited capacity. Designed boiler replacement 
and piping modifications for the plant resulting in significant natural gas savings. 

 



CRAIG L. SCHUENEMANN, PE, LEED AP BD+C  
 

● Engineering Excellence Since 1997 ● 

PROFESSIONAL ENGINEER 
Wisconsin: 36528  
Minnesota: 45060 
Texas: 102594  
Pennsylvania: PE079817 
Missouri: 2015007443 
Indiana: PE11500162 
 
PROFESSIONAL CERTIFICATES 
LEED AP BD+C: 10296741 
2-Hour OSHA, 2017 
Confined Space Entry 
OSHA 10 Hour Construction Industry 
Outreach, 2018 
 
YEARS OF EXPERIENCE 
23 
 
EDUCATION 
Bachelor of Science  
Civil Engineering  
University of Wisconsin - Platteville 
1997 
  
PROFESSIONAL ASSOCIATIONS 
American Society of Civil Engineers 
 
PAPERS 
“Sanitary Sewer Overflows: Big Prevention 
in a Small Footprint,”  
Water Environment & Technology 
Magazine, July 2009 
 
PRESENTATIONS 
“Sanitary Sewer Overflows: Big Prevention 
in a Small Footprint,”  
CSWEA Annual Meeting, May 2008 

 Mr. Schuenemann is a senior structural engineer with over 23 years of experience 
designing various water, wastewater, and stormwater structures. He is particularly skilled 
in evaluating existing facilities to determine structural integrity. As LEED AP certified, 
Craig has an up-to-date understanding of the most current green building principles and 
practices. 

Wastewater Treatment Facility Preliminary Design, La Crosse, Wisconsin. Sr. Structural 
Engineer: Preliminary design for equipment replacements, infrastructure rehabilitation, 
aeration basin configuration basin enhancements to improve bio-P performance, effluent 
disc filtration for phosphorus compliance (0.1 mg-TP/L), biosolids dewatering, biosolids 
drying, biogas conditioning, and biogas utilization (biogas-fueled engine generators).  

Aux Sable Creek Basin and Westside WWTPs Phosphorus Removal and Expansion, 
Joliet, Illinois. Structural Designer: Project involves plant expansions at the Aux Sable 
and Westside WWTPs to meet new total phosphorus effluent limits. Performed the 
structural design for new structures and modifications to existing structures which include 
the addition of a second grit chamber at the existing preliminary treatment structure, 
modifications to multiple existing splitter boxes, new multiple cell selector tank, 
modifications to the existing oxidation ditch, two new circular final clarifiers, two new 
chemical buildings, addition of an aluminum cover on the digester tank and a new 
biosolids storage tank. 

Chickasaw Hills Water Reclamation Facility Regionalization – Phase 1, Homer Glen 
Service Area, Illinois American Water Company, Woodridge, Illinois. Structural 
Designer: Project involves the design of an upgrade to the Chickasaw Hills WRF to 
increase its treatment capacity from 1.00 mgd to 1.30 mgd and design it so that in the 
future it can accept future additional flows (i.e., via regionalization) from the Derby 
Meadows WRF and upgrade the Chickasaw Hills WRF to make it capable of 
biologically removing phosphorus down to 1.0 mg/l. Performed structural design for the 
following structures and upgrades: convert existing chlorine contact tank to UV 
disinfection, convert two existing tanks to final clarifiers, new aerobic digester tank, new 
aeration basin, new control building with laboratory, office, electrical and mechanical 
rooms and chemical storage and feed facilities. 

Des Plaines Wastewater Treatment Facility Plan, Lake County Department of Public 
Works, Illinois. Structural Designer: Design basis for plant expansion, which included 
evaluation of the existing structure and recommendations for reuse of tanks and building 
structures. 

NCT Water Reclamation Facility Improvements, Lake County Department of Public 
Works, Illinois. Structural Designer: Design for a $17-million facility expansion, which 
included preliminary treatment building, aeration basins, pump station, splitter boxes, 
clarifiers, chemical buildings, contact tank, filter building, dewatering building, pump and 
blower building, sludge digester covers, and miscellaneous sludge and material storage 
structures. Included existing structure evaluation and rehabilitation for reuse of tanks. 

Mill Creek WRF Expansion, Lake County Department of Public Works, Illinois. 
Structural Designer: Plant expansion, which included septage receiving station, splitter 
box, aeration tanks, secondary effluent access vault, filter bypass structure, solids 
handling building addition, alum feed building, drying beds, and modifications to the 
wastewater pumping building, secondary control building, filter building, and UV 
disinfection building. 

Des Plaines River WRF Phase IIA Improvements, Lake County Department of Public 
Works, Illinois. Structural Designer: Plant expansion, which included evaluation of the 
existing structures and recommendations for repairs and reuse of tanks and building 
structures. 

Des Plaines River WRF Battery A Rehab, Lake County Department of Public Works, 
Illinois. Structural Designer: Inspection of existing concrete tanks which needed structural 
rehabilitation. Recommended repairs included patching exposed rebar in walls, repair of 



CRAIG L. SCHUENEMANN, PE, LEED AP BD+C  

● Engineering Excellence Since 1997 ● 

deteriorated concrete, sealing leaking cracks in walls, and removal of existing 
deteriorated walkways. 

Main Influent Pump Station, Phase 1 Pump Replacement, Rock River Water 
Reclamation District, Rockford, Illinois. Structural Designer: Pump station improvements 
and modifications associated with pump replacements. 

Wastewater Treatment Facility Alterations and Additions, Monroe, Wisconsin. 
Structural Engineer: Designed a facility expansion. Project included new operations 
building, septage receiving station, headworks building with Parshall flume and 
degritters, splitter boxes, aeration tanks, RAS pump station, final clarifier, and cake 
storage building. Project also included modifications to the existing raw wastewater 
pump station, splitter boxes, equalization tanks, aeration tanks, blower building, final 
clarifier, sand filter complex, secondary effluent pump station, chemical building, solids 
processing building, and digesters building. 

Wastewater Treatment Plant Upgrade and Expansion, Janesville, Wisconsin. 
Structural Engineer: Design of a plant expansion and upgrade to accommodate 
continuing residential and industrial growth in the city. The project incorporates the latest 
energy-saving technologies. Design included the 7,600-square-foot administration 
building. Project challenges included a fast-tracked schedule to apply for stimulus 
funding. 

Return Activated Sludge/Waste Activated Sludge System Improvements, NEW Water, 
Green Bay, Wisconsin. Structural Engineer: Design for an electrical room additions, 
miscellaneous structure modifications, and waterproofing repairs to existing RAS/WAS 
treatment structures. Visual inspections of existing concrete tunnel structures. 

Wastewater Conveyance, Intermediate Chemical Feed Building, NEW Water, Green 
Bay, Wisconsin. Structural Engineer: Design for a chemical building consisting of chemical 
room, electrical room, plumbing gallery, and lower level valve room. 

Wastewater Treatment Facility, Waupun Public Utilities, Wisconsin. Structural Engineer: 
Site evaluation of existing concrete tank condition and required repairs.  

Wastewater Treatment Facility Improvements, Mosinee, Wisconsin. Structural 
Engineer: Design for a wastewater pump station. Pump station included wet wells, pump 
room, electrical/control room, and emergency generator in a masonry building.  

Wastewater Treatment Plant Improvements, Denmark, Wisconsin. Structural Engineer: 
Design of sludge storage tank, solids handling building, and miscellaneous modifications 
to existing structures. 

Wastewater Treatment Facility Upgrades, Whiting, Wisconsin. Structural Engineer: 
Facility expansion, which included oxidation ditch, mixing basins, final clarifier, 
equipment storage building, and modifications to sludge beds, UV disinfection structure, 
digester structures, and service building. Visual inspection and evaluation of existing 
buildings and concrete structures for reuse and modifications. 

Chemical Building, Fort Atkinson, Wisconsin. Structural Engineer: Designed of a 
chemical building, chemical containment area, and baffle wall modifications to existing 
structures. Performed structural graphics using AutoCAD. 

Mechanical Fine Screen Upgrade, Yorkville Sewer Utility District Union Grove, 
Wisconsin. Structural Engineer: Screening facility and installation of the owner-procured 
equipment. The screening facility structure consists of cast-in-place concrete foundation, 
channel, and slab with a mechanical fine screen integral washer/compactor unit installed 
in the channel. 

 

 



WENDY J. RAISBECK, PE  
 

● Engineering Excellence Since 1997 ● 

PROFESSIONAL ENGINEER 
Wisconsin: 41440 
Missouri: 2016011699 
Indiana: PE11600556 
 
YEARS OF EXPERIENCE 
16 
 
EDUCATION 
Bachelor of Science 
Environmental and Civil Engineering 
University of Wisconsin - Platteville 
2004  
 
AWARDS 
2018 ACEC Indiana Merit Award, Process 
Engineer: City of Rushville Utilities - Cloth-
Media Disk Filters for CSO Treatment, 
Rushville, Indiana 

2014 ACEC Wisconsin Engineering 
Excellence Best of State, Process Engineer: 
Wastewater Treatment and Energy 
Recovery Facility, Bush Brothers & 
Company, Augusta, Wisconsin  

2011 ACEC Minnesota Engineering 
Excellence Honor Award, Process Engineer: 
New Wastewater Treatment Facility at 
Willmar, Minnesota  

2011 ACEC Indiana Engineering Excellence 
Honor Award, Process Engineer: North Pump 
Building and Electrical Building at Three 
Rivers Filtration Plant, Fort Wayne, Indiana  

PRESENTATIONS 
“An Efficient Aeration Strategy Sits on a 
Three-Legged Stool; A Case Study of 
Brookfield, WI”, Wisconsin Wastewater 
Operators Association Annual Meeting, 
October 2016 

“Physical Hydraulic Modeling to Optimize 
Pump Station Design at Fort Wayne, IN”, 
101st Indiana Section of AWWA Annual 
Meeting, February 2009 

“Membrane Bioreactor: Innovative Problem 
Solving, Hutchinson, MN Case Study”, 
Wisconsin Wastewater Operators 
Association Annual Meeting,  

October 2008; 71st Annual Indiana Water 
Environment Association Conference, 
November 2007 

“Membrane Bioreactor: Innovative Problem 
Solving, Hutchinson, MN Case Study,” 
Wisconsin Wastewater Operators 
Association Southeast Regional Meeting, 
May 2007 

 
 
 
 

 Ms. Raisbeck is a Water and Wastewater Process Engineer who has provided planning, 
design, and construction phase engineering services on various water and wastewater 
treatment plant upgrades throughout Wisconsin, Indiana, Illinois, Minnesota, Missouri, and 
Kansas. 

Wastewater Treatment Facility Preliminary Design, La Crosse, Wisconsin. Process 
Engineer: Preliminary design for equipment replacements, infrastructure rehabilitation, 
aeration basin configuration basin enhancements to improve bio-P performance, effluent 
disc filtration for phosphorus compliance (0.1 mg-TP/L), biosolids dewatering, biosolids 
drying, biogas conditioning, and biogas utilization (biogas-fueled engine generators).  

South Shore WRF Preliminary and Secondary Capacity Improvements, Milwaukee 
Metropolitan Sewer District, Wisconsin. Process Engineer: Preliminary engineering to 
increase process reliability during wet weather conditions up to 300 mgd. Evaluations 
included preliminary treatment operations, primary influent flow metering, aeration basin 
step feed, and secondary clarifier inlet channel cleaning, wet weather performance, and 
scum removal. The District’s Visual Hydraulics model was used to determine hydraulic 
capacities before and after recommended improvements.  

Wastewater Treatment Plant Secondary Treatment & Power Distribution 
Improvements, Superior, Wisconsin. Project Manager: Design upgrades to the 
activated sludge and power distribution systems to a 15-mgd peak capacity plant. 
Activated sludge improvements include replacement of two aeration blowers, 
modifications to the existing fine bubble diffuser grids, addition of new air piping and an 
automated DO control system, modifications to the wet weather step feed piping, and 
the addition of new baffle walls and mixers within the existing aeration basin to create a 
serpentine path and swing zones. Power distribution improvements include replacement 
of the main switchgear, four substations, and the addition of a secondary utility power 
feed.  

Disinfection System Upgrade, Brookfield, Wisconsin. Project Manager and Lead 
Process Engineer:  Preliminary engineering, design, and construction services for 
upgrading the existing gaseous chlorine/sulfur dioxide feed, storage, and mixing systems 
to chemical disinfection/dechlorination feed, storage, and mixing systems for filtered 
secondary effluent up to 31.2 mgd and for combined filtered secondary 
effluent/primary effluent up to 50.1 mgd.  Project included a comprehensive analysis 
between UV disinfection and chemical disinfection systems, where the chemical 
disinfection was selected for implementation.  In additional, sample pumps, chlorine 
analyzers, lighting, and HVAC systems were upgraded.   

Aeration System Efficiency Improvements, Brookfield, Wisconsin. Project Manager 
and Lead Process Engineer:  Preliminary engineering, design, and construction services 
for replacing one large, oversized blower with a high-efficiency, properly sized blower, 
replacing the oversized aeration piping and flow control valves with properly sized 
piping and valves, and replacing the partly clogged ceramic diffusers with high-
efficiency Teflon-coated diffusers.  This project received a Focus on Energy grant.   

Wastewater Treatment Facility Upgrades, Fort Wayne, Indiana. Lead Process Engineer: 
Design and construction services to upgrade facilities for chemically enhanced primary 
clarification (CEPT) and increasing flows through the secondary clarifiers.  The CEPT 
portion of project included replacement of ferric feed pumps, additional chemical feed 
location, monitoring equipment, and upgraded control strategies.  To increase flows 
through the secondary clarifiers from 70 mgd to 100 mgd, a comprehensive hydraulic 
model was created and calibrated. The following improvements were implemented:  
lowering of v-notch clarifier weirs, modifications to the clarifier mechanisms, replacement 
of the secondary effluent flow metering with a lower headloss option.  After construction 
was completed additional field testing showed that 100 mgd was not being achieved, 
which was determined to be due to air entrainment.  Additional improvements were 
recommended and implemented, 100 mgd capacity has now been achieved.  



WENDY J. RAISBECK, PE  

● Engineering Excellence Since 1997 ● 

WPCP Wet Weather Pump Station and Screenings Building Improvements, Fort 
Wayne, Indiana. Process Engineer: Preliminary engineering, design and construction 
services to expand and upgrade of existing WWPS for a total station pumping capacity 
of 850 mgd and a wet weather screening facility capacity of 955 mgd in order to meet 
wet weather compliance requirements, improve flood protection, and mitigate grit 
accumulation. Project included rehabilitation of two existing pumps (1,500 hp; 160 mgd 
each), two new large-capacity pumps (1,000 hp; 95 mgd each), two new small-capacity 
pumps (140 hp, 10 mgd each) for grit abatement within the wetwell, and provisions for 
two large-capacity future pumps. Physical modeling was performed to confirm pump 
intake design and identify necessary modifications to existing wet well. Design included 
extensive hydraulic modeling for the pumps, through the screen structure, and overflow to 
the river. Several pieces of equipment and piping were separately procured prior to 
construction contract award to accelerate construction with the ultimate goal of 
completing construction prior to permit compliance.  

Water Pollution Control Plant Digester 3 & 4 Improvements, Fort Wayne, Indiana. 
Lead Process Engineer: Design of upgrades to the anaerobic digestion system to a 100-
mgd peak capacity plant. The anaerobic digestion system includes 6 digesters. 
Improvements to Digester 3 & 4 included replacing digester covers, replacing sludge 
recirculation pumping facilities, replacing digester gas collection facilities, addition of 
linear motion mixers, the replacing sludge transfer gravity and pumping facilities. 
Improvements to Digester 2 & 3 included the addition of new sludge recirculation 
pumping and hot water recirculating facilities. Improvement to Digester 6 included new 
gravity sludge transfer gravity facilities and replacing digester gas collection facilities.  

WPCP Wet Weather Pump Station Addition of Pumps 5 & 6, Fort Wayne, Indiana. 
Process Engineer: Preliminary engineering and design further increase capacity at the 
WWPS for a total station pumping capacity of 950 mgd and a wet weather screening 
facility capacity of 1060 bgd. Project includes two new large-capacity pumps (2,000 
hp; 210 mgd each) and installation of two additional screens. Design included extensive 
hydraulic modeling for the pumps and wetwell and through the screen structure.  

LTCP Update, PER and CSO Storage/Pumping Basin Design, Phase 2 - WWTP 
Improvements, Rushville, Indiana. Lead Process Engineer: Design of wastewater 
treatment plant improvements and a wet weather treatment facility. Design included new 
fine screening, screenings washing-compacting, grit removal, grit classification, 
submersible wet weather pump station, and new higher efficiency aeration blowers and 
an aeration basin DO control system. The Headworks Facility provides screening for all 
incoming flows up to 12 mgd and after screening flows up to 4 mgd will continue to flow 
to the remainder of the WWTP with up to 8 mgd of wet weather flow being diverted to 
the wet weather pump station. The wet weather pump station is a submersible pump 
station that will pump flow to the WWTP discharge pipe or to future wet weather 
facilities. Two new aeration blowers and provisions for an additional blower were 
added with an automated DO control system to the existing aeration basins. Airflow is 
automatically controlled by DO probes located in each basin. 

Cheeney Creek WWTP Expansion Improvements, Fishers, Indiana. Lead Process 
Engineer: Design of facilities to increase capacity from 8 to 10 mgd average flow and 
16 to 20 mgd peak flow. In order to provide the additional treatment and hydraulic 
capacity the design includes the following: modify to the Grit Tank; construct a new 
Primary Clarifier Splitter Box; construct a new Primary Clarifier and associated primary 
sludge pumping, primary scum pumping, pipe gallery, and access building; modify 
existing primary sludge pumping facilities; construct new completely-mixed, unaerated 
selector zones within each Aeration Tank for biological phosphorus removal and to 
enhance sludge settling; modify aeration diffusers, aeration piping, and aeration control 
system within the Aeration Tanks; replace aeration tank flow splitting gates; modify RAS 
piping to increase RAS capacity; modify the flow splitting to the final clarifiers; and 
modifications to increase hydraulic capacity of the final clarifiers.  

 

 



ARIC H. BERGSTROM, PE 
 

● Engineering Excellence Since 1997 ● 

PROFESSIONAL ENGINEER 
Wisconsin: 39114 
Michigan: 6201059305 
Illinois: 062069797 
Indiana: PE11700652 
 
YEARS OF EXPERIENCE 
18 
 
EDUCATION 
Bachelor of Science 
Chemical Engineering 
University of Minnesota 
2002 
 
AWARDS 
2014 ACEC Missouri Engineering Excellence 
Honor Award, Process Engineer: In-line 
Storage Optimizes Existing Riverside Pump 
Station, Jefferson City, Missouri 

2013 ACEC Wisconsin Engineering 
Excellence Grand Award, Process Engineer: 
Sheboygan Regional WWTP Achieves Net 
Zero Energy, Sheboygan, Wisconsin 

2013 ACEC Indiana Engineering Excellence 
State Finalist, Process Engineer: Long-term 
Control Plan and Wastewater Treatment 
Plant No. 1 Improvements, Auburn, Indiana 

PAPERS 
“Wastewater Treatment Plant Upgrades in 
Grafton, Wisconsin,” May 2010, Water 
Environment Federation Magazine 

 Mr. Bergstrom has experience as both a Process Engineer and Control Systems Engineer. 
His experience includes the planning, design, and specification/documentation of 